WL

(yokota

FA SYSTEM & AIR TOOLS

IT7HV5

( MODELS (YES.No.)

TOOL No.

N

HS-4 (04)

1203 0000 0400

HS-45 (00)

1210 0000 0000

Q 22vxenxen

Bifm=
No. 2 % BE|l SmES ||No B % BE WMmES

1 |E—%7—ACP Iset[1203 0011 03 99 HS-45 SR &
(@) E=%7—X 1 1203 0011 0200f| 1" |E—%T—ACP Iset [ 1210 0011 00 99
(b) Vv 7S (GM1/8-28)| 1 |8210 2001 00 00 () Fv>a 1 {1210 0728 00 00
(c) ROy MLLI/N— 1 1031001100000 | 3" | E—FT—AAN/\— 1 [1203 0001 01 00
(d)RAZFU>TEY  (3x16)| 1 9250 1050 00 00
(e) AZUYT'EY  (3x25)| 1 9250 1056 00 00 HS-45 RENEm
(f) ZIZI vy a 1 1203 01040000 | 53| 77A/8—=/Xy bk (22°x115°)| 1 [9350 1002 00 00
(9 & (4x23)| 1 [8051 1148 0000f| 6 |Tvh/\YRILCP Iset | 1203 0013 00 99
(h) /‘I’\ (11/32)| 1 |9150 4001 00 00 (@) Ty I\VRIL 1 {1203 0013 00 00
(i) 2= j])lzZ7U/7 (9x13x15)| 1 |8020 3019 00 00 (b) T R\ RILAIN— 1 {1203 0019 00 00
IR—XY3+A4 >V ~CP Tset[0012 01130099 | 7 |FPOFT75vY ($22)| 1 [1203 0654 0000

E () R=R¥31vhk 1 /0012 0113 00 00 FyFIaArh 1 19690 0002 00 00
(k) OUvo (P12.5)| 1 |9010 1012 00 00 =0y kLT 1 [8100 2001 00 00
() Fv>a 1 [1203 0728 00 00 RI\F (H36)| 1 8081 0021 0000

2 |E—%CP Iset| 1203 0305 00 99 ANFHIVLYF (5)] 1 |9610 1006 00 00
7vINZIL—hCP Iset| 1203 0303 01 99

E (@) 7wIXTL—hk 1 [1203 0303 01 00 HS-45 FhlEm
(b) R=ILRFZ U2 (629Z)| 1 [9100 4001 0000 [ 4" |A>F+ T3>y (15.99| 1 1203 0653 00 01
YUV FCP Tset| 1203 0304 00 99| | 54| Z77A/X—=/Cy bk (16°x115°) | 1 [9350 1003 00 00

E (c) YUV 1 X 1 TV\TOETIIY (15.9°] 1 |1203 0654 00 01
(d)XZFUTEY  (25x6)| 1 9250 1030 0000 | 8 [ZFtE>I3AVKCP Iset | 1203 0668 01 99
(e) @—% 1 [1203 0305 00 00 (@) TF¥EvIarvh 1 {1203 0668 01 00
(f) N1 4 |1105 0306 00 00 (b) R=JLRFU> (6201VV)| 1 9100 3012 00 00
(g A—FANR—Y 1 {1203 0310 0000 (YRXFUYTIvTh 1 ]1203 0670 01 00
(hyA—=r7L—hk 1 [1203 0307 00 00 (d)NSYRATzAk 1 {1203 0669 00 00
NFPU 77 —ZCP Iset [ 1203 0650 00 99 (e) 7NATNAFMRIL R(M5x12)| 2 [8070 3056 00 00

E (i) XFPUTT—X 1 [1203 0650 00 00 (f) AFYFU2J (STW-12)| 1 |9040 2019 00 00
() MR=ILRFU>5 (6201Z)| 1 19100 4005 0000 | 9 |[A—EZIL/CYCP Iset| 9370 0001 00 99

1 1
1

3 | E—FT—RAH/)\— 1203 0001 02 00 N=LVF (7x130) 8100 1003 00 00
4 | AvF750Y 1203 0653 00 00
HS-4 ¥ N Em
5 |77A/8=/Cyvk  (22°x90°)| 1 |9350 1004 00 00
6 | Tvh/\VRILCP Iset [ 1203 0013 00 99
(a) TY N\ RIL 1 [1203 0013 00 00
(b) 7w R\ RILA/IN— 1 {1203 0019 0000
7\ TPOFTIVY (¢22)| 1 |1203 0654 00 00
FyFIaAvk 1 {9690 0002 00 00
R—=UvhLVF 1 [8100 2001 00 00
RINF (H36) | 1 [8081 0021 0000
ANFFIVLYF (5)] 1 [9610 1006 00 00
HS-4 %5l B
R1—)LA/\—CP Iset| 1203 0662 00 99
(a) IRA—JLAIN— 1 ¥ 1
(b) 7NE YT FERIL MM6x22) | 1 [8070 3035 00 00
() AZV>T v+ (M6)| 1 9200 3006 00 00
(A)ANFHFTIVFyh  (M6)]| 1 [9500 1005 00 01
4T AFIIvY (15.9°| 1 [1203 0653 00 01
51 Z74/8—=/Xyk (16°x90°) | 1 [9350 1005 00 00
52| 774/8—=/Xy bk (¢22x70°) | 1 [9350 1001 00 00
1T IIVY (15.9°] 1 [1203 0654 00 01

XENDEmIFEmTIFINALRE T A EFL(T)DCP (AT —K) TTEX TS0,

120304-P1204




Al

okota

FA SYSTEM & AIR TOOLS

R SANDER

BParts List

( MODELS (YES.No.) TOOL No. )
HS-4 (04) 1203 0000 0400
HS-45 (00) 1210 0000 0000

BMExploded View

(4)
@ ©® @ @ @

7

-_ju'

DO BDEe
=

YOKOTA INDUSTRIAL CO.,LTD.

No. Name of Parts gg{ Parts No. No Name of Parts Eg{ Parts No.
1 |Motor Case Assy. Tset| 1203 0011 03 99 Parts for HS-45
(a) Motor Case 1 11203 0011 02001 1" |Motor Case Assy. Tset {1210 0011 00 99
(b) Socket Plug (GM 1/8-28)| 1 |8210 2001 00 00 (I) Bushing 1 11210 0728 00 00
(c) Throttle Lever 1 10310 0110 0000] | 3" | Motor Case Cover 1 {1203 0001 01 00
(d) Spring Pin (3x16)| 1 19250 1050 00 00
(e) Spring Pin (3x25)| 1 19250 1056 00 00 Standard Accessories for HS-45
(f) Throttle Bushing 1 11203 0104 00 00| | 53 |Fiber Pat (22°x115°% | 1 (9350 1002 00 00
(g) Pin (4x23)| 1 [8051 1148 0000|| 6 |Dead Handle Assy. Tset| 1203 0013 00 99
(h) Ball (11/32) 1 |9150 4001 00 00 (a) Dead Handle 1 11203 0013 00 00
(i) Conical Spring (9x13x15) | 1 |8020 3019 00 00 (b) Dead Handle Cover 1 11203 0019 00 00
Hose Joint Assy. 1set {0012 0113 00 99| | 7 |Outer Flange (p22)| 1 |1203 0654 00 00
E (j) Hose Joint 110012 0113 00 00 Touch Joint 119690 0002 00 00
(k) O-Ring (P12.5)| 1 19010 1012 00 00 Hooked Wrench 1 8100 2001 00 00
() Bushing 1 11203 0728 00 00 Spanner (H36)| 1 |8081 0021 00 00
2 |Motor Assy. Tset | 1203 0305 00 99 Hex. Wrench (5)] T 19610 1006 00 00
Upper Plate Assy. Tset| 1203 0303 01 99
E (a) Upper Plate 1 1203 0303 01 00 Optional Parts for HS-45
(b) Ball Bearing (6292Z)| 1 (9100 4001 00 00| | 4" |Inner Flange (15.9°) 1 [1203 0653 00 01
Cylinder Assy. Tset| 1203 0304 00 99| | 54| Fiber Pat (16°x115°%| 1 (9350 1003 00 00
E (c) Cylinder ] X 1 71| Outer Flange (15.9°)| 1 |1203 0654 00 01
(d) Spring Pin (2.5x6)| 1 [9250 1030 00 00| [ 8 |Eccentric Joint Assy. Tset| 1203 0668 01 99
(e) Rotor 1 11203 0305 00 00 (a) Eccentric Joint 1 11203 0668 01 00
(f) Vane 4 {1105 0306 00 00 (b) Ball Bearing (620T1VV)| 1 [9100 3012 00 00
(g) Rotor Spacer 1 11203 0310 00 00 (c) Bearing Shaft 1 11203 0670 01 00
(h) Lower Plate 111203 0307 00 00 (d) Balance Weight 1 11203 0669 00 00
Bearing Case Assy. Tset | 1203 0650 00 99 (e) Hexagon Socket Bolt(M5x12) | 2 |8070 3056 00 00
E (i) Bearing Case 1 11203 0650 00 00 (f) Snap Ring  (STW-12)| 1 [9040 2019 00 00
(j) Ball Bearing (6201Z)| 1 [9100 4005 0000|| 9 |Orbital Pat Assy. Tset [9370 0001 00 99
] 1
]

3 |Motor Case Cover 1203 0001 02 00 Bar Wrench (7x130) 8100 1003 00 00
4 |Inner Flange 1203 0653 00 00
Standard Accessories for HS-4
5 |Fiber Pat (22°x90°) | 1 19350 1004 00 00
6 |Dead Handle Assy. Tset [ 1203 0013 00 99
(a) Dead Handle 1 11203 0013 00 00
(b) Dead Handle Cover 1 11203 0019 00 00
7 |Outer Flange (@22)| 1 |1203 0654 00 00
Touch Joint 1 19690 0002 00 00
Hooked Wrench 1 18100 2001 00 00
Spanner (H36)| 1 |8081 0021 00 00
Hex. Wrench (5)| 1 19610 1006 00 00
Optional Parts for HS-4
Wheel Cover Assy. Tset | 1203 0662 00 99
(a) Wheel Cover | x 1
(b) Hexagon Socket Bolt(M6x22) | 1 |8070 3035 00 00
(c) Spring Washer  (M6)| 1 |9200 3006 00 00
(d) Hexagon Nut (M6)| 1 [9500 1005 00 01
47 |Inner Flange (15.9°) 1 [1203 0653 00 01
57| Fiber Pat (16°x90°) | 1T 19350 1005 00 00
52| Fiber Pat (p22x70°) | 1 [9350 1001 00 00
71| Outer Flange (15.9°| 1 [1203 0654 00 01

The part “X” can not be supplied individually.
So please order it as a unit of assembly shown by arrow mark (7).

120304-P1204




